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PARTS LIST 1 – EDGER TROWEL 
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FULL TOP ASSEMBLY – PARTS LIST 1 
 

Item # Part # Description QTY Remarks 
1 11662 BELT GUARD 1 11/30/06 
2 11669 BELT GUARD SUPPORT BRACKET 1 11/30/06 
3 11638 KEY 6MM X 6MM X 25MM LG. 1 - 
5 10206 KEY 3/16 X 3/16 X 1-7/8” LG. 1 08/26/07 
6 11752 ENGINE MOUNTING PLATE 1 - 
7 11007 BELT A24 1 - 
8 11685 PULLEY, 4.5” DIA. X 3/4 BORE 1 - 
9 21006 CLUTCH 1 09/27/07 
10 10306 3/4" WASHER 1 09/10/07 
11 30042 CLUTCH RETAINER WASHER 1 - 
12 11256 FHSCS 5/16-24 X 1” LG. 3 - 
13 10402 LOCK WASHER, 5/16” 2 - 
14 10782 HHCS M8-1.25 X 10MM LG. 2 - 
15 11681 FHSCS M8-1.25 X 16MM LG. 4 11/04/08 
16 11614 LOCK WASHER M8 4 09/27/11 
17 11615 HEX NUT, M8-1.25 4 05/25/07 
18 11112 MUFFLER CAP 1 07/12/06 
19 11115 MUFFLER CAP SCREW 2 07/12/06 
20 - ENGINE 1 - 
21 11667 FLAT WASHER M8 12 - 
- 01109-FAM-B ROUND BARTELL DECAL 1 - 
- 01109-B424-1 DECAL KIT, B424 1 - 
- 01109-B430-1 DECAL KIT, B430 1 - 
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PARTS LIST 2 – EDGER TROWEL 

UPPER BOTTOM ASSEMBLY DIAGRAM 
UPPER BOTTOM ASSEMBLY: PARTS LIST 2 
Item # Part # Description QTY Remarks 

20 11672-1 YOKE ARM, 8 7/8” LONG 
MACHINES AFTER S/N: 721130 

1 11/01/2020 

21 11659 PIN SUPPORT, R.H. 1 09/13/07 
22 11661 PIN SUPPORT, L.H. 1 09/13/07 
24 11767 RETAINER 1 11/30/04 
25 11770 GEARBOX (SEE PAGE 16) 1 11/30/04 
26 11621 LOCK WASHER M10 4 - 
27 11665 STUD, COMBO M10-1.5/M10-1.0 X 28MM 4 - 
28 11622 HEX NUT, M10-1.5 4 - 
33 11753 SHCS M10-1.5 X 35MM LG. 1 - 
34 11614 LOCK WASHER, SPLIT M8 2 - 
35 11619 HHCS M8-1.25 X 25MM LG. 2 - 
36 11646 YOKE PIN 1 - 
37 11645 RETAINING RING 671000 2 - 

38 11672 YOKE ARM, 5” LONG 
MACHINES BEFORE S/N: 721130 

1 11/30/06 
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PARTS LIST 3: EDGER TROWEL 
 
LOWER BOTTOM ASSEMBLY DIAGRAM:  
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LOWER BOTTOM ASSEMBLY: PARTS LIST 3 
 

 

LOWER BOTTOM ASSEMBLY: FASTENERS FOR BLADES 
 

  

Item # B424 B430 Description  QTY Remarks 
1 11755 11755 MAIN SHAFT 1 - 
2 20455 20407 TROWEL BLADE, COMBO 4 11/30/06 
3 11766 11811 FLOAT PAN 1 - 
4 11765 11765 RETAINER PLATE 1 - 
5 11772 11772 SHCS M8-1.25 X 25MM 1 - 

6 21616 11815 
SPIDER PLATE ASSEMBLY (SEE 
PARTS LIST 9) 

1 
- 

7 11758 11813 STABILIZER RING 1 11/30/06 
8 11655 11655 THRUST BEARING CAP 1 - 
9 11756 11756 PRESSURE PLATE 1 - 
10 11628 11628 BEARING, THRUST 1 - 
11 11660 11660 BEARING, NEEDLE ROLLER 1 - 
12 11775 11775 WAVE WASHER 1 - 
13 11774 11774 FRICTION WASHER 1 - 
14 11627 11627 BEARING 61808 2RS 1 - 
15 11631 11631 RETAINING RING 655000 1 - 
16 11632 11632 RETAINING RING 656000 1 - 
17 11640 11812 BELT, ROTATING RING 1 - 
18 11652 11810 ROTATING RING 1 11/30/06 
19 11638 11638 KEY, 6MM X 6MM X 25MM LG. 1 11/30/06 
23 11639 11639 KEY, 8MM X 7MM X 50MM LG 1 11/30/06 
29 11836 11836 FHMS 10-24 X 3/8” LG. 2 - 
32 11769 11769 SHCS M8-1.25 X 16MM 4 - 

Item # B424 B430 Description  QTY Remarks 
- 10523 10523 HHCS, M6-1.0 X 35MM LG 8 - 
- 14448 14448 LOCKWASHER, M6 8 - 
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PARTS LIST 4 – EDGER TROWEL 

SPIDER PLATE ASSEMBLY 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

 

SPIDER PLATE: B424, B430 – PARTS LIST 4 
 

Item # 
B424 
21616 

B430 
11815 

Description QTY Remarks 

1 11757 11757 OIL LUBRICATED HAND KNOB PLATE 1 - 
2 11754 11754 LIFT LEVER, SMALL 4 - 
3 11759 11817 TROWEL ARM 4 11/30/06 
4 11761 11761 OIL SEAL 4 - 
5 11763 11763 CARRIAGE BOLT, M8X25MM 4 - 
6 11760 11760 HEX JAM NUT M8-1.25 12 - 



EDGER TROWEL  
PARTS BOOK  

 

11 
 

PB – B19002 

7 11762 11762 SET SCREW, CONE, M8-1.25 X 20MM LG. 4 - 
8 11764 11764 SET SCREW, M8-1.25 X 20MM LG. 4 - 

PARTS LIST 5 – EDGER TROWEL 

FOLDING HANDLE ASSEMBLY DIAGRAM (20284) 
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FOLDING HANDLE ASSEMBLY: (20284) – PARTS LIST 5 
 

Item # Part # Description QTY Remarks 
1 20284 FOLDING HANDLE, FULLY ASSEMBLED 1 9/15/2020 
3 10956 LOCKNUT, M12-1.75 1  
4 22675 HHCS, M12-1.75 X 75MM 1  
5 21847 SAFTEY SWITCH 1 1/21/2015 
6 11856 FHMS, M4-0.7 X 35MM 1  
7 10711 HHCS, M5-0.8 X 12MM 1  
8* 21714 HAND KNOB ASSEMBLY  1 1/21/2015 

23563 HAND KNOB ASSEMBLY (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

9* 21722 THREADED SLIDE BUSHING 1 1/21/2015 
23561 THREADED SLIDE BUSHING (M20-1.5) 

FOR S/N AFTER 717175 
1 11/1/2019 

10 10703 LOCK WASHER, INTERNAL TOOTH, #10 3 1/21/2015 
11 21728 RHMS M5-0.8 X 8MM LG. 1  
12 21728 RHMS M5-0.8 X 8MM LG. 2 1/21/2015 
13 20287 PULLEY ASSEMBLY 1 1/21/2015 
14 32011 ADJUSTABLE CLAMP, M12-1.75 X 63MM 1  
15 21725 M6-1.0 X 6MM LG 1 1/21/2015 
16 21724 PIN M5 X 35MM LG 2 1/21/2015 
17 10509 HANDLE GRIP 2 1/21/2015 
18 21721 CROSSBAR PAD 1 1/21/2015 
19 11633 YOKE  1 1/21/2015 
20 11818 YOKE CLEVIS PIN W/ COTTER PIN 1  
21 20338 PITCH CONTROL CABLE W/ SPRING,  

862MM HOLE TO END OF LUG 
1 11/01/2020 

22 11667 WASHER, M8 1  
23 11819 COTTER PIN YOKE ARM CLEVIS 1  
24 10508 THROTTLE LEVER ASSEMBLY, W/ CABLE 1 1/21/2015 
25 20703 WIRE ASSEMBLY, 66”, FOR SAFETY SWITCH 1 1/21/2015 
26 11622 HEX NUT, M10-1.5  1 1/21/2015 

 10525-FLDWN FOLDING HANDLE DECALS 1  
 10525-SQCOM BARTELL DECAL KIT 1  

*Items were updated to use a finer internal thread pitch on machines with s/n 717175 and 
above. 
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PARTS LIST 6 – EDGER TROWEL 

FOLDING HANDLE ASSEMBLY DIAGRAM (20234C) 
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FOLDING HANDLE ASSEMBLY: (20234C) – PARTS LIST 6 
 

Item # Part # Description QTY Remarks 
2 20234C FOLDING HANDLE, FULLY ASSEMBLED 1 1/21/2015 
3 20195 HANDLE LOCKING PIN 1 1/21/2015 
4* 21714 HAND KNOB ASSEMBLY  1 1/21/2015 

23563 HAND KNOB ASSEMBLY (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

5 21728 RHMS M5-0.8 X 8MM LG. 5 1/21/2015 
6 20330 PITCH CONTROL CABLE W/ SPRING,  

910MM HOLE TO END OF LUG 
1 1/21/2015 

7 20287 PULLEY ASSEMBLY 1 1/21/2015 
8 10508 THROTTLE LEVER ASSEMBLY, W/ CABLE 1 1/21/2015 
9 10703 LOCK WASHER, INTERNAL TOOTH, #10 3 1/21/2015 

10 51010 M8-25 HEX HEAD SHOULDER BOLT 2 1/21/2015 
11* 21722 THREADED SLIDE BUSHING 1 1/21/2015 

23561 THREADED SLIDE BUSHING (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

12 21724 PIN M5 X 35MM LG 2 1/21/2015 
13 21717 HANDLE GRIP 2 1/21/2015 
14 21721 CROSSBAR PAD 1 1/21/2015 
15 21725 M6-1.0 X 6MM LG 1 1/21/2015 
18 20703 WIRE ASSEMBLY, 66”, FOR SAFETY SWITCH 1 1/21/2015 
20 21847 SAFTEY SWITCH 1 1/21/2015 
21 11633 YOKE M 10, W/PIN AND COTTER PIN 1 1/21/2015 
22 11622 HEX NUT, M10-1.5  1 1/21/2015 

 10525-FLDWN FOLDING HANDLE DECALS 1  
 10525-SQCOM BARTELL DECAL KIT 1  

*Items were updated to use a finer internal thread pitch on machines with s/n 717175 and 
above. 
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PARTS LIST 7 – EDGER TROWEL 

FOLDING HANDLE ASSEMBLY DIAGRAM - EURO SPEC. (20234E) 
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FOLDING HANDLE ASSEMBLY: EURO SPEC. (20234E) – PARTS LIST 7 
 

Item # Part # Description QTY Remarks 
2 

20234E 
FOLDING HANDLE ASSEMBLY, EURO 
SWITCHES 

1 
1/21/2015 

3 20195 HANDLE LOCKING PIN 1 1/21/2015 
4* 21714 HAND KNOB ASSEMBLY 1 1/21/2015 

23563 HAND KNOB ASSEMBLY (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

5 21728 RHMS M5-0.8 X 8MM LG. 5 1/21/2015 
6 20330 PITCH CONTROL CABLE W/ SPRING,  

910MM HOLE TO END OF LUG 1 1/21/2015 

7 20287 PULLEY ASSEMBLY  1 1/21/2015 
8 10508 THROTTLE LEVER ASSEMBLY, W/ CABLE 1 1/21/2015 
9 10703 LOCK WASHER, INTERNAL TOOTH, #10 3 1/21/2015 

10 51010 SHCS, M8-1.25 x 12MM LG 2 1/21/2015 
11* 21722 THREADED SLIDE BUSHING 1 1/21/2015 

23561 THREADED SLIDE BUSHING (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

12 21724 PIN M5 X 35MM LG 2 1/21/2015 
13 21717 HANDLE GRIP 2 1/21/2015 
14 21721 CROSSBAR PAD 1 1/21/2015 
15 21725 M6-1.0 X 6MM LG 1 1/21/2015 
16 11852 SAFETY LEVER, W/ WIRES 2 1/21/2015 
21 11633 YOKE M 10, W/PIN AND COTTER PIN 1 1/21/2015 
22 11622 HEX NUT, M10-1.5 1 1/21/2015 

   WIRE FOR SAFETY SWITCH 1 1/21/2015 
 10525-FLDWN FOLDING HANDLE DECALS 1  
 10525-SQCOM BARTELL DECAL KIT 1  

*Items were updated to use a finer internal thread pitch on machines with s/n 717175 and 
above. 
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PARTS LIST 8 – EDGER TROWEL  
 

RIGID HANDLE ASSEMBLY DIAGRAM (20235C) 
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RIGID HANDLE ASSEMBLY: (20235C) – PARTS LIST 8 
 
Item # Part # Description QTY Remarks 

3 21724 PIN M5 X 35MM LG 1 1/10/2014 
5 20287 PULLEY ASSEMBLY 1 1/10/2014 

6 20319 PITCH CONTROL CABLE, 
933MM HOLE TO END OF LUG 

1 1/10/2014 

7 10703 LOCK WASHER, INTERNAL TOOTH, #10 3 1/10/2014 
8 21728 RHMS, M5-0.8 X 8MM LG 3 1/10/2014 
9 21717 HANDLE GRIP 2 1/10/2014 

10 21721 CROSSBAR PAD 1 1/10/2014 
11 21725 M6-1.0 x 6MM LG 1 1/10/2014 
12 10711 HHMS M5-0.8 X 12MM LG, CROSS 1 1/10/2014 
13 11856 FHMS M4 X 0.7 X 35MM LG, CROSS 1 1/10/2014 
14 20702 WIRE FOR SAFETY SWITCH 1 1/10/2014 
15 20235C STRAIGHT HANDLE FULLY ASSEMBLY 1 1/10/2014 
17 21847 SAFETY SWITCH 1 1/10/2014 
18 10508 THROTTLE LEVER ASSEMBLY W/ CABLE 1 1/10/2014 

19* 
21714 HAND KNOB ASSEMBLY  1 1/10/2014 

23563 HAND KNOB ASSEMBLY (M20-1.5) 
FOR S/N AFTER 717175 1 11/1/2019 

20* 
21722 THREADED SLIDE BUSHING 1 1/10/2014 

23561 THREADED SLIDE BUSHING (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

21 11633 YOKE M 10, W/PIN AND COTTER PIN 1 1/21/2015 
22 11622 HEX NUT, M10-1.5 1 1/21/2015 

 10525-SQCOM BARTELL DECAL KIT 1  
*Items were updated to use a finer internal thread pitch on machines with s/n 717175 and 
above. 
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PARTS LIST 9 – EDGER TROWEL  

RIGID HANDLE ASSEMBLY DIAGRAM EURO SPEC. (20235E) 
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RIGID HANDLE ASSEMBLY: EURO SPEC. (20235E) – PARTS LIST 9 

*Items were updated to use a finer internal thread pitch on machines with s/n 717175 and 
above. 

 
 

  

Item # Part # Description QTY Remarks 
3 21724 PIN M5 X 35MM LG 1 1/10/2014 
5 20287 PULLEY ASSEMBLY  1 1/10/2014 

6 20319 PITCH CONTROL CABLE, 
933MM HOLE TO END OF LUG 1 1/10/2014 

7 10703 LOCK WASHER, INTERNAL TOOTH, #10 3 1/10/2014 
8 21728 RHMS, M5-0.8 X 8MM LG 3 1/10/2014 
9 21717 HANDLE GRIP 2 1/10/2014 
10 21721 CROSSBAR PAD 1 1/10/2014 
11 21725 SHCS M6-1.0 x 6MM LG 1 1/10/2014 
12 11852 SAFETY LEVER W/ WIRES 2 1/10/2014 
15 20235E STRAIGHT HANDLE FULLY ASSEMBLED 1 1/10/2014 
18 10508 THROTTLE LEVER ASSEMBLY W/ CABLE 1 1/10/2014 

19* 
21714 HAND KNOB ASSEMBLY 1 1/10/2014 

23563 HAND KNOB ASSEMBLY (M20-1.5) 
FOR S/N AFTER 717175 1 11/1/2019 

20* 
21722 THREADED SLIDE BUSHING 1 1/10/2014 

23561 THREADED SLIDE BUSHING (M20-1.5) 
FOR S/N AFTER 717175 

1 11/1/2019 

21 11633 YOKE M 10, W/PIN AND COTTER PIN 1 1/21/2015 
22 11622 HEX NUT, M10-1.5 1 1/21/2015 
   WIRE FOR SAFETY SWITCH 1 1/10/2014 
 10525-SQCOM BARTELL DECAL KIT 1 1/10/2014 
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PARTS LIST 10 – EDGER TROWEL 

GEARBOX 11770 ASSEMBLY DIAGRAM 
Bartell does not supply replacement parts for this gearbox. Please contact Motovario for 
information. 

HAND KNOB ASSEMBLY: 11770 – PARTS LIST 10 
Item # Part # Description Specification 

1 15116 OIL SEAL AS 45X65X10 
2 32002 SOCKET SCREW M8 X 18 
3 21996 BEARING SUPPORT COVER 9.063.02 
4 35082 O-RING 540 
5 35107 BEARING 6009 
6 21998 WORM WHEEL W/SHAFT 9.063.11 
7 35107 BEARING 6009 
8 N/A CASING 9.063.01 
9 15116 OIL SEAL AS 45X65X10 

10 N/A WORM SHAFT 42X52X2.5 
11 10614 BEARING 30305 
12 32001 O-RING 3225 
13 22001 GEAR UNIT COVER 9.063.06 
14 11708 OIL SEAL DIN 3760 AS 35X52X7 
15 21993 CAP RCA 52X10 
16 31043 CIRCLIP D472 52 
17 21997 SPACER DIN 988 42X52X2.5 
18 15119 BEARING NRV 30205 
19 32002 SOCKET SCREW DIN 912, M8 X 18 
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